

肺癌

| レジメン番号 | レジメン名称 | 薬剤（一般名） | 略語 | 投与量 | 投与時間 | 投与日 | 期間/1コース |
|---------|---|----------------------|---------|------------------------|-------------------|------------|---------|
| 肺-1 | Gemcitabine単独療法 | ゲムシタピン | GEM | 1000mg/m ² | 30分 | Day1,8,15 | 28日 |
| 肺-2 | Pemetrexed+Carboplatin療法 | ペメトレキセド | | 500mg/m ² | 10分 | Day1 | 21日 |
| | | カルボプラチン | CBDCA | AUC 5 | 60分 | Day1 | |
| 肺-3 | CE (Carboplatin+Etoposide)療法 | カルボプラチン | CBDCA | AUC 5 | 60分 | Day1 | 21日 |
| | | エトポシド | VP-16 | 100mg/m ² | 120分 | Day1-3 | |
| 肺-4 | CPT-11+Carboplatin療法 | イリノテカン | CPT-11 | 50mg/m ² | 90分 | Day1,8,15 | 28日 |
| | | カルボプラチン | CBDCA | AUC 5 | 60分 | Day1 | |
| 肺-5 | nab-PTX+Carboplatin療法 | nab-パクリタキセル | nab-PTX | 100mg/m ² | 30分 | Day1,8,15 | 21日 |
| | | カルボプラチン | CBDCA | AUC 6 | 60分 | Day1 | |
| 肺-6 | CDDP+CPT-11療法 | シスプラチン | CDDP | 60mg/m ² | 120分 | Day1 | 28日 |
| | | イリノテカン | CPT-11 | 60mg/m ² | 90分 | Day1,8,15 | |
| 肺-7 | SP (S-1+CDDP)療法 | テガフル・ギメラシル・オテラシルカリウム | S-1 | 80mg/m ² /日 | 内服 1日2回 | Day1-21 | 35日 |
| | | シスプラチン | CDDP | 60mg/m ² | 120分 | Day8 | |
| 肺-8 | Nivolumab単独療法 -NSCLC- | ニボルマブ | | 240mg/body | 30分 | Day1 | 14日 |
| 肺-9(1) | CE (Carboplatin+Etoposide)+atezolizumab療法 ※4コースまで その後atezolizumab単独療法へ | カルボプラチン | CBDCA | AUC 5 | 60分 | Day1 | 21日 |
| | | エトポシド | VP-16 | 100mg/m ² | 60分 | Day1-3 | |
| | | アテゾリズマブ | | 1200mg/body | 60分 ^{※3} | Day1 | |
| 肺-9(2) | Atezolizumab単独療法 | アテゾリズマブ | | 1200mg/body | 60分 ^{※3} | Day1 | 21日 |
| 肺-10(1) | CP (Carboplatin+PTX)+Bevacizumab+atezolizumab療法 ※4~6コースまで その後Bevacizumab+atezolizumab療法へ | カルボプラチン | CBDCA | AUC 6 | 60分 | Day1 | 21日 |
| | | パクリタキセル | PTX | 200mg/m ² | 180分 | Day1 | |
| | | ベバシズマブ | | 15mg/kg | 90分 ^{※1} | Day1 | |
| | | アテゾリズマブ | | 1200mg/body | 60分 ^{※3} | Day1 | |
| 肺-10(2) | Bevacizumab+atezolizumab療法 | ベバシズマブ | | 15mg/kg | 90分 ^{※1} | Day1 | 21日 |
| | | アテゾリズマブ | | 1200mg/body | 60分 ^{※3} | Day1 | |
| 肺-11 | CDDP+Pemetrexed療法 | シスプラチン | CDDP | 75mg/m ² | 120分 | Day1 | 21日 |
| | | ペメトレキセド | | 500mg/m ² | 10分 | Day1 | |
| 肺-12 | Nivolumab単独療法 -悪性胸膜中皮腫- | ニボルマブ | | 240mg/body | 30分 | Day1 | 14日 |
| 肺-13 | Nivolumab単独療法 (Q4W) -NSCLC- | ニボルマブ | | 480mg/body | 30分 | Day1 | 28日 |
| 肺-14 | Nivolumab単独療法 (Q4W) -悪性胸膜中皮腫- | ニボルマブ | | 480mg/body | 30分 | Day1 | 28日 |
| 肺-15 | Nivolumab+Ipilimumab療法 (nivo2week) | ニボルマブ | | 240mg/body | 30分 | Day1,15,29 | 42日 |
| | | イピリムマブ | | 1mg/kg | 30分 | Day1 | |
| 肺-16 | Nivolumab+Ipilimumab療法 (nivo3week) | ニボルマブ | | 360mg/body | 30分 | Day1,22 | 42日 |
| | | イピリムマブ | | 1mg/kg | 30分 | Day1 | |